Bolens

Side Discharge Model 30042S
i\lllzmllve rhAttach ment el e O o0s
nc

Parts List

FORM P-3779 (7/83)



BOLENS 42 INCH MOWER ATTACHMENT

D/

~

Torque to
+ 10 Ft. Lbs.

Torque to
300 IN. LBS.
(34 Nm)

MOWER ASSEMBLY



MODEL 300428

REF. PART REF. PART
NO. NO. DESCRIPTION QTy. NO. NO. DESCRIPTION QTy.
1 1743875 V-Belt 160.50” Lg. ...... 1 52 1727926 Cutter Blade ........... 3
2 1744049 L.H. Belt Cover ......... 1 53 1724051 Plate .............. ... 3
3 1744048 R.H. Belt Cover ...... .. 1 54 e 1100243 Lock Washer 3/8 ....... 6
4 1724492 Flange Lock Screw 1/4-20 55 ¢ 1100009 Hex Screw 3/8-24 x 1 ... 6
x1/2 ... 8 56 1747418 Handle Grip ........... 1
5 1744376 Idler Support, Lower ... .. 1 57 1743735 Wheel Height Adjustment
6 1744046 Idler Support, Upper .... 1 Arm Assembly ..... .. .. 1
7 1100046 Hex Screw 3/8-16 x 1 ... 11 58 1744012 Cutting Height Decal . ... 1
8 1733398 Hex Lock Nut 3/8-16 . ... 19 59 1724039 Hitch Pin ... ... ... ... 1
9 e 1107383 Flat Washer 3/8 ........ 4 60 e 1704692 Roll Pin 1/8 x 1 . ....... 1
10 1743890 Idler Pulley ............ 1 61 1744047 Locking Pin ............ 1
11 e 1100067 Hex Screw 1/2-13 x 2 ... 2 62 1744400 Handle Grip ........... 1
12 e 1734514 Lock Nut 1/2-13 ........ 5 63 1743891 Gage Wheel ........... 2
13 o 1186347 Flange Screw 3/8-16 x 1 . 3 64 1185830 Flat Washer 3/4 ........ 6
14 e 1186393 Flange Lock Nut 3/8-16 .. 3 65 1744026 Wheel Support Link ... .. 1
15 1744382 Support Bar ........... 1 66 e 1100351 Cotter Pin 1/8 x 1-1/4 . ... 4
16 1743722 Idler Support Bracket . ... 1 67 1744025 Wheel Support Shaft . ... 1
17 e 1100257 Flat Washer 1/2 ........ 7 68 1743724 Quadrant .............. 1
18 1717263 Nylon Bushing ......... 2 * 69 1747322 Spacer ............. ... 4
19 1743770 Idler Arm Assembly ... .. 1 70 e 1100043 Hex Screw 3/8-16 x 1-1/4 5
20 e 1100080 Hex Screw 1/2-13 x 2-3/4 1 71 * 1103195 Hex Screw 5/16-18 x 5/8 . 2
21 1743904 Spring Anchor Link ..... 1 72 1743718 Adjusting Rod ... .... ... 1
22 1724822 Spring ........ ... ... . 1 73 1722409 Clevis Pin ............. 1
23 1743997 Spacer ................ 1 74 e 1186235 Hex Nut 5/8-11 ...... ... 2
24 1722713 Idler Pulley .......... .. 1 75 1743728 Pivot Block ............ 1
25 e 1100770 Hex Screw 3/8-16 x 2-3/4 1 76 1185649 Retaining Ring 3/4 ... ... 1
26 1185976 Grease Fitting . ......... 3 77 1743747 Support Bracket ........ 1
27 1185093 Self Locking Nut 3/4-16 .. 3 78 1704487 Flat Washer ........... 2
28 1743895 Blade Sheave .......... 3 79 1744391 Belt Guide ............. 1
29 1185261 Washer, Special ...... .. 2 80 1744023 Doubler Plate .......... 2
30 1743720 Mower Support Assembly 1 81 1744024 Shaft Support .......... 2
31 1723478 Hitch Pin .. ... ... ... .. 2 82 e 1100045 Hex Screw 5/16-18 x 1 .. 4
32 1721609 Clevis Pin ............. 2 83 1703011 Spring Cotter .......... 2
33 1724927 Spacer ................ 2 84 1724632 Clevis Pin ............. 1
34 e 1100055 Hex Screw 1/2-13 x 1-1/4 2 85 1112587 Clevis Pin ............. 1
35 1724491 Flange Lock 5/16-18 x 3/4 12 86 1747165 Adjust. Bracket Assembly 1
36 1744393 Spring Anchor Handle . .. 1 87 1747321 Lift Cable ............. 1
37 1735054 Handle Grip ........ ... 1 * 88 1862273 Pulley ................ 2
38 1727996 Spring Anchor Bolt ... ... 1 * 89 1747315 Bracket ............... 1
39 1716778 Spacer ............. ... 1 *90 e 1186330 Flange Lock Screw
40 1729037 Cutting Line Decal ...... 1 51618 x 7/8 ... ....... 3
41 e 1732499 Hex Lock Nut 5/16-18 ... 10 *91 * 1186391 Flange Lock Nut 5/16-18 . 3
42 e 1107382 Flat Washer 5/16 ... ... 2 * 92 1747316 Bracket ............... 1
43 1728005 Hinge Bracket ....... ... 1 %93 1747320 Cable Guide ........... 2
44 1743020 Discharge Deflector ... .. 1 94 1744342 Idler Pulley ............ 2
45 1713233 Flat Washer 5/16 .. ... .. 2 95 1744042 42" Base Assembly .. ... 1
46 1185828 Ball Bearing ........... 6 96 1745193 Warning Decal ......... 1
47 1724029 Spindle Housing ........ 3 97 1743726 Shaft Retainer .......... 1
48 1746869 Spacer ............. ... 3 98 1744014 Belt Arrangement Decal . . 1
49 1740627 Flat Washer ........... 3 99 1747500 Carriage Bolt 3/8-16 x 2 .. 1
50 1742606 Blade Support Assembly . 3 100 1743029 Spacer ................ 1
51 1104436 Woodruff Key 3/16 x 3/4 . 3

sCommon Hardware - Purchase Locally (Grade 5 where applicablé)
*Part of Tractor, Assembly



